0v-OIN
aose ? 0S¢
S14dON

< N T A 7 S S| 3
moulcllls”
>







V, . GING MACHIN

MODEL 350. 350D
(MC-40)

N TABL CONTENT

I  OPERATION INSTRUCTIONS

I MECHANICAL

A- 350: front view general assembly drawing
B-- 350D: front view general assembly drawing
C- 350: rear view general assembly drawing
D- 350D: rear view general assembly drawing
E- 350 & 350D: front panel assembly
F- Seal bar pre-assembly drawings

(twin seal)
G- Seal bar pre-assembly drawings

{electrical bag cut option)
H- 350: cover assembly drawing
I- 350D: cover assembly drawing

. J- 350 & 350D: upper seal bar assembly

K- 350: gas injection kit installation drawing
L- 350D: gas injection kit installation drawing

I ELECTRICAL

A- Electrical drawing
B- Electrical part list

IV PNEUMATIC

A- Pneumatic drawing

1 DAJG/86



TABLE OF CONTENT

1. Setting up the machine

2. Electrical connection

3. Operation
3.1

3.2

3.3

3.4

Working principles
Special packaging

3.2.1 Gas flushing
3.2.2 Electrical bag cut

Setting of digital controls

Daily cleaning

4. Trouble w:ooﬁiu

4.1

4.2

4.3

44

4.5

Failure during a packaging cycle
Insufficient vacuum

4.2.1 Leakage in the bag

4.2.2 No leakage in the bag
4.2.3 Insufficient vacuum in the chamber
Faulty seal

4.3.1 Insufficient seal

4.3.2 No seal

4.3.3 Permanent sealing current
4.3.4 Seal does not stick

Fault in the valves

Control board failure

5. Regular maintenance

DAML/43



1.

SETTING UP THE MACHINE:

Before choosing the site for the machine, please consider that you will also need room for
packaged and non-packaged products apart from the space needed for the machine itself.

Keep in mind that the machine must not be set up upon uneven ground. Especially with mobite
models, the weight of the pump might then cause warping of the machine. Then the lid will not fit
correctly.

Before starting to work, check the oil view glass on the pump, if there is a sufficient quantity of oil
in the pump. Never use oii other than recommanded by the producer. Never exceed maximum
quantity of oil indicated, when adding or changing ocil. Verify weekly.

Due to the oit viscosity, the machine is hard to start when temperatures are very low. Therefore
the pump shouid-be put in & room with an air temperature of at least 50°F (+10°C). On the other
hand, there must be free access of air to the pump to allow for cooling so that operation
temperature of 160°F (70°C) is not exceeded.

ELECTRICAL CONNECT]

Electrical connections must be made by gualified personnel. This person must make sure that the
electricai entries corresponds to the proper voltage and amperage of the machine.

All vacuum machines are supplied with an electrical schematic drawing.

An mano:.m.:ﬁ step in connecting the machine is to make sure that the pump turns in its correct
rotation. *

Warning: The pump should not rotate more than 3 to 4 seconds in the wrong rotation or it

may cause serious damage. The proper rotation is indicated by an arrow on the pump
motor.

OPERATION:

3.1

A vacuum packaging cycle is made of 3 stages. First the vacuum is made, the air is
completly taken out of the chamber and from bag containing the product. (See figure 1).
Then it is possible to inject neutrai gas from the nozzles, if the product is delicate. Finally, a
mecanism pushes the sealing bar to the rubber support to seal the bag.

3 RBML/78



To obtain nice packages, the products and the bags have to be of proportional sizes. The
bag's opening should never exceed 2" (50 cm) past the seal bars. The product should be
centered in height in relation to the seal bar by adjusting the spacers provided.

To obtain a good seal, make sure that no residue of fat is left between the bag's inner sides
where sealing is done.

FiGURE 1

There is an atmospheric pressure of 14 Ibs/sq. inch (= 1 kg/ sq. cm) upon products
when fully evacuated. Products which can be damaged by high pressure must be
packaged with a partial vacuum, or the pressure must be couterbalanced by inflating the
bag with gas (nitrogen or carbon dioxide) before sealing after evacuation.

For gas flushing, the bags are placed on the sealing bars, the open end placed over the

gas nozzles mounted alongside the sealing bar. After evacuation, the vacuum vaive
closes and the gas valve opens. Gas level (%) can be set in the program menu.

4 DAJG/86



322

3.3.1

332

The necessary gas tank and pressure valve mounted on tank is not supplied by
Sipromac. The pressure of the gas regulator should be set at approximatly 5 Ibs/sq.
inch. (1/3 kg/sq. cm). Each machine has an adaptor for gas connection when gas flush
option is oam_.wa

This option is used to obtain a package that the excess bagtail is cut off close to the
seal (cannot be used with top and bottom sealing).

Basics:

Use key "POWER" to power ON / OFF the vacuum packaging machine. When the unit
is energized, the identification of the last executed program is displayed on LCD screen.

Use the "ESC" key to change over from the programs menu to the functions menu and
from the functions menu to the programs menu.

"In E:omo_.__m menu, use key "SELECT" to select a function and key "ENTER" to accede

and executed the selection.

In programs menu, use key “SELECT" to select a program and key "ENTER" to accede
and modify the selection.

In programs submenu, use key "ENTER" to pass over the parameters and point to the

. following one; the parameters are blinking to point out the acquisition mode. A return to

programs menu is performed automatically following the last parameter acquisition.

In program submenu, use key "ESC" to get back to the programs menu.Strike any key
to clear the error messages which may be displayed on LCD screen.

Functions meny:’

3321 Crea rogram:

When executing the “create a program” function, the program submenu is
acceded, starting with the identification. The initial identification "Pxx NO

NAME" is given to the program and all parameters are established to zero; the
program number is allocated automatically.

5 DAJG/86



3322

3.3.23

Delete a program:

When executing the "delete a program” function, the programs menu is acceded
and the number of the first program in memory is blinking to point out the
deletion mode. Use key "SELECT" to select a program and key "ENTER" to
accede and confirm deletion of the selection. Use key "ESC" to unconfirm a
deletion and to leave the function. When leaving the function, the number of the
actual program on LCD screen cease to blink.

Select operating mode:

When executing the "select operating mode" function, which is available only for
the automatic units, the actual selection is blinking to point out the acquisition
mode. Use key “SELECT" to get through the operating modes, which are
automatic, semi-automatic and manual; the validation of the selected operating
mode is performed automatically. Use key "ESC" or "ENTER" to leave the
function and get back to the program menu.

3.3.3 Programs meny:

3.3.3.1

Program identification:

For a selected program, set the identification, using the numeric keyboard
characters chart; press numeric key untill the desired character is selected (4
times for the numeric value). Use key "ENTER" to validate the character and to
validate the characters string at the end(the new characters string is blinking).
In a middle of an acquisition, use key "ESC" to come backward and erase

one or several characters.

Example: EXAMPLE 1 - keys 2, 2, ENTER
(9 characters) keys 8, 8, 8, ENTER

r

|vm
.vx
keys 1, ENTER - A
keys 5, ENTER <> M
keys 6, ENTER 2P
keys 4,4 4 ENTER = L
keys 2, 2, ENTER < E
keys 9,9 9, ENTER = space
keys 1, 1,1, 1, ENTER = 1
key ENTER to validate the characters string

& DAJG/86



3.3.3.2 Vacuyum level setting:

3.3.3.3

3.3.3.4

>

3.3.3.5

Far a selected program set the vacuum level, starting with the values; the
decimal point is automatically inserted following the second digit entry and the
validation is automatically performed following the third digit entry (the new
vacuum level is blinking). The vacuum level is truncated to the nearest half
value. In the middle of an acquisition, use key "ENTER" to validate the vacuum
level and key "ESC" to come backward and start over with a new acquisition
(the old vacuum level is blinking). Set vacuum leve! to zero to bypass the
pressure transducer and proceed only using the vacuum plus time.

Examples: 90.0% - keys9,0,00r9 0, ENTER or
keys9,0,10r9,0,20r9,0, 30r9, 0, 4
97.5% <> keysS8, 7 50r
keys8,7,60r9,0,70r9,0,80r9,0,9
0.0% - keys0,0 00r0 ENTER .

- For a selected uqonﬁm_.:-m.mﬂ the vacuum plus time, in seconds; the validation is

automatically performed following the second digit entry (the new vacuum plus
time is blinking). In 2 middle of an acquisition, use key "ENTER" to validate the
vacuum plus time and key "ESC" to come backward and start over with a new
acquisition (the old vacuum plus time is blinking).

Examples: s> keys 0, 1or 1, ENTER
15s » keys 1, 5

flush ing:

For a selected program set the gas flush level following the same procedure as
for the vacuum level; the maximum gas flush level setting is 10% below the
vacuum setting.

For a selected program set the sealing time, starting with the seconds; the
decimal point is automatically inserted following the first digit entry and the
validation is automatically performed following the third digit entry (the new
sealing time is blinking). The sealing time is truncated to the nearest half
hundredth. In a middle of an acquisition, use key "ENTER" to validate the
sealing time and key "ESC" to come backward and start over with a new
acquisition (the old sealing time is blinking).

Examples: 4.50s-» keys4,5 0or4 5 ENTER or
keys 4,5 10r4,5,20r4,5 30r4,5, 4
2.35s=» keys2 3,50r
keys2,3,60r2 3,70r2,3,80r2 3,9
0.00s - keys 0, 0,00r0, ENTER

7 DGML/78



3.3.4 Vacuum cycle execution:

3.3.5

For the manual units and the automatic units set on manual, close the cover fo initiate a
vacuum cycle. For the automatic units set on semi-automatic or on automatic, use push
button "STOP / START" to initiate or interrupt a vacuum cycle. A selected program can
be initiated only in the programs menu, when no modifications are in progress, and

the access to the other programs and functions is denied. During cycle execution the
operation status is sequencally displayed on L.CD screen, except for the parameters
established to zero, which are not displayed:

- chamber vacuum level during vacuum sequence,

- vacuum plus time status during vacuum plus sequence,
- chamber vacuum level during gas flush sequence,

- sealing time status during sealing sequence,

- chamber vacuum level during atmosphere sequence.7

During cycle execution, use key "1" 5 abort the vacuum sequence and execute the
following sequence, which is gas flush or sealing, and key "ENTER" to accede and
modify the program;, the parameters become valid only for the following vacuum Qn_mm

- To accede the diagnostics menu, power up the vacuum packaging machine while

keeping pushed in the "ESC"key. Use key "SELECT" to select the system monitor
function and key "ENTER" to accede and visualize the monitored parameters. Use
key "SELECT" to change over from the software revisior, the amount of working hours
done and the amount of complete cycles performed since first initialization.

8 DGML/78



-MENUS STRUCTURE-
¢ Functions menu: .
"F1 CREATE A PRGM"
"F2 DELETE A PRGM" .
“F3 SELECT OPMQDE" (automatic units only)
® Programs menu:
"Pxox NAME"
Program submenu:
"VACUUM: xx.x%" (10.0% - 99.5%)
"VACUUM PLUS: xxs" (Os - 99s)
(units with gas option) "GAS FLUSH: xo(x%" (0.0% - 10% below the vacuum level) .

"SEAL TIME: x.xxs" {0.00s - maximum unit allocated sefting)
- "Pxx NAME" {12 characters)

® Diagnostics menu (keys "ESC" & "POWER" for mnommmvv
"DIAGNOSTICS MENU" Roommm code required)
“D1INPUTS TEST"
© "D2 QUTPUTS TEST"

"D3 MODEL SELECT"
"D4 GAS OPTION"
"D5 SEALING TIME"
"D6 COOLING TIME"
“D7 LOADING TIME" (automatic units only)
"D8 UNLOADNG TIME"  (automatic units only)
"SYSTEM MONITOR" (no access code required)
"SOFTWARE: R x.xx"

; "WORK HRS: 000"

"CYCLES: 00000 :
9 DGML/78



_KEYBOARD DETAILS-

W L LAY [Snd d \ N\ DN
K sirhonAs o) )
'..1.' - — ] L_P/ﬁ‘. : .

§O1 OF Ok

NSNS NA VIR 7 2275
e\ | 2t

©
1] &f @ o

[y

A WORLD OF LEADING EQUIFMENT

10

DGML/78



WARNING: ALL ELECTRICAL WORK DESCRIBED IN THIS BROCHURE SHOULD BE DONE

BY A QUALIFIED AND AUTHORIZED TECHNICIAN.

For hygenic cleanliness it is imperative to clean chamber and spacers daily. Also clean
the lid rubber to assure tight seat of the lid.

4. TROUBLE SHOOTING:

No pressure variation is picked up by the PCB transducer during the vacuum sequence
within a preset period of time.

- Check vacuum lines for potential leaks or kinks.

4172

No pressure variation is picked up by the PCB transducer duringthe gas flush sequence
within a preset period of time.

- Check gas flush and vacuum lines for potential leaks or kinks.

41.3 "ATMOSPHERE ERROR" m

No pressure variation is picked up by the PCB transducer during the atmosphere
sequence within a preset period of time.

*

- Check vacuum lines for potential leaks or kinks.

414

The input signal of the down position switch has been lost during cycle execution.

- Check limit switch adjustment.

11 DA/88



4.2 Insufficient vacuum:

421

422

423

Leakage in the bag:

Most frequently, insufficient vacuum in bags is due to leakage in bag and not due to m:f.
fault of the machine.

Pin-hole leak for which there is no obvious exptanation is due to faulty bag materiat

Pin-hole leak caused by sharp edge of the product (bone, etc.).Use bone-guard or
thicker film.

Tear in bag by careless handling (sharp edge on filling table, damage made by retailer
or customer).

Leakage in lateral or botiom seal, complain to supplier of bags or film.

No leakage in the :

Bag is too large, therefore the surplus of air remains visible (there is surplus of air in
0.4% of the bag volume in each bag). Use bags of suitable size.

Evacuation time is too short:

Pressure bar is jammed and closes opening of bag during evacuation.

Insufficient vacuum in chamber:

If troubles described under 4.2.1 and 4.2.2 do not apply, there is something wrong with
the evacuation. To find the leakage quickly, check for leaks with a precision vacuumeter,
going back step by step from the chamber to the pump.

"At the chamber (measuring UQH at base of valve) at maximum time of evacuation. If

more than 6 torr, proceed directly to the pump, if more than 3 torr:have pump service
by pump supplier.if pressure at pump is good, reconnect hoses to pump and measure
again.

Verify at vacuum hose connections and valve connections.

When proceeding this way, starting from pump, loss of pressure per step must not
exceed 0.5 to 1 torr.

Waming:Verify connections of measuring equipment before verifing machine.

Most frequent points of leakage: lid gasket, damaged vacuum hose or loose hose
clamps.

12 DA/86



4.3

4.4

Eaulty seal:

4.3.1

4.3.2

4.3.3

434

Insufficient seal:
Damaged teflon or silicone rubber.
Sealing pressure too low, bellows leaking or pressure bar jammed.

Leakers in seal: heating wire mechanically damaged (knicked) or silicone rubber
uneven. _

No seal:

Sealing wire burnt.

Faulty contact in sealing circuit.

Sealing transformer burnt through.

Contactor does not work.

Permanent sealing current:

Contactor is jammed check sealing transformer for damage through overioad.
not sti |

insufficient layer of polyethylene (inferior quality of bags).

Seal area extremely contaminated by fat or meat juice. Use filling aid.

Sealing temperature is too low (when using very thick films).

.Waming: Do not increase sealing time more than really necessary; higher temperature
wili reduce working life of teflon and silicone rubber.

Fault in the valve:

Vacuum or air valve does not open.

Check whether there is voltage on the magnetic valves during their period of operation. If
there is no voltage a wire is broken or the PC board is damaged. _

:aaomm:oﬁonm:mxsmmnao_"ﬁmﬁamumw mzﬂmﬂm,cczrm_.mmmma_mo-aoﬁ:\moccai
chamber. Vacuum valve does not close. : :

13 | DGML/78



45 MC40 Control board failure

NOTE:Refer to menu structure on page 9.

This board software is allowing access to a "Diagnostics Menu”. Only qualified service
technicians are authorized to access this menu by entering a security password.

By acceding either the "D1 input test" feature or the "D2 output test” feature,a trained
technician will be able to quickly know the origin of the problem:pump,

sealing system,pneumatic problem,security switches problem,etc...

Keep in mind that in most cases trouble is due to a leakage, loose electrical connection or
evident dammage to the main component:vacuum pump, valves..., electrical contactors,
thermal overload, fuses holder or transformer. :

For assistance do not hesitate to contact your locat service technicians.

5. Regqular maintenance:

Check teflon for wear.

Check silicone rubber for burnt spots and smooth even position.

Check pressure bar for jamming.

Check lid sealing for damage and hardened spots.

Check switch-point of micro switch, adjust if necessary.

ojmnx evacuation hose for damage (contraction of diameter, or abrasions).
Check vacuum connections for tightness.

Check oil in pump (oil level in view giass; add if necessary. Regular change of oil - necessity
indicated by change of color).

Check vacuum in chamber with precision vacuumeter.

Check function of cycle with various settings of timers.

INSTALLATION NOTICE FOR MODELS:
250,350,350D,450T

IN ORDER TO RESPECT NSF REGULATION

The table on which the machine has to be installed, should be of open frame type, to avoid dirt
accumulation, and to allow easy cleaning under the machine.

14  DASE



> ©

18



01

WODIFICATION

=~ FOR GAS INJECTION
KIT INSTALLATION
SEE DRAWING NO. 010-0034

ITEM PART § CESCRIPTON QT.
1 | 004—0229 VACUUM 350 PRE-ASSEMBLY 1
2 | 0510581 HEX. RUT 1/€-20 NC. NYLON LOCK 5/S | 4
3 | o02-p029 LEFT SEAL BAR GUIDE BLOCK t
4 | 002~-0030 RIGHT SEAL BAR GUIDE BLOCK 1
5 | 051-0740 FLAT WASHER 1/4° §/S 7
8 | 005-0045 BELLOWS ASSEMBLY 1
7 | 0050046 | SEAL BAR ASSEMBLY W/ SUPPORT | 1
A | 0050558 | BAG CUT SEAL BAR ASS™ W/ SUPPORT (0PT)] 1
9 |os57-0550 PLASTIC PLUG BUTTON 3 1/2°s [
10 | 0040448 REAR PANNEL PRE—ASSEMBLY 1
11 | 00580042 |  GAS INJECTION BAR ASS™ (OPT.) 1
12 | 00B-0464 | GAS INJECTION CONNECTION TUBE (OPT.} | 1
13 | 058-0020 SPRING NUT 1/4"-20 NC. 4
V4 | DD5-0600 [ MC-40 FRONT PANNE| ASSEMBLY 1
15 10510264 | SCREW 1/4°-20 NC. X 7 PAN PHIL S/5 | +
16 | nos—paes COVER ASSEMBLY 1
17 | 058~0030 SPACERS 2
18 | 005-0278 FILLER PLATE ASSEMBLY 1
19 [ 005-0364 HALF FILLER PLATE ASSEMBLY 2
20 | 005-0037 STAND ASSEMBLY {OPT.) 1
-
()
it
NOTE: o
— USE THIS DRAWING ALONG h
WITH DRAWING NO. 005-0612 bty
TO ASSEMBLE THE MACHINE, O
NO PARTICULAR ORDER SHOWN.
MACHINE o NCH
350 "IT |37 | SIPROMAC
e 0 E
FART .00 & 008 ST—OERMAIN DE GRANTHAM
MC—40 FRONT VIEW ASSEMBLY | & e S OUEBEC CANADA
{0 CHE: SCALE an 1
A ="005- 0610

>



21

=~ FOR GAS INJECTION
KIT INSTALLATION
SEE DRAWING NO. 010-0035

MODIAICATION | oaE_ | mr |

1TEM PART 4§ i DESCRIPTION ar.
1 | ooa-0230 VACUUM. 3500 PRE—ASSEMBLY )
2 ] 051-0581| HEX. NUT 1/4"-20 NC. NMON LOCK 5/5 | & -
3 [ o00z-0029 LEFT SEAL BAR GUIDE BLOCK 2
4 | 002~0030] -  RIGHT SEAL BAR GUIDE Brock 2
5 | 051-0740 FLAT WASHER 1/4 S/5 14
§ | 005—0045 BELLOWS ASSEMBLY 2
7 | 005-0046 [ SEAL BAR ASSEMBLY W/ SUPFORT | 2
8 | 005--0558 | BAG CUT SEAL BAR ASSY W/ SUPPORT (0FT.) | 2
8 | 057-05%0 PLASTIC PLUG BUTTON 3 /7" 1
10 | 004~0448 REAR PANMNEL PRE-ASSEMBLY 1
11 | 00580042 |  GAS INJECTION BAR ASS'Y (OPT.) 2
12 | QOB—D464 | GAS INJECTION CONNECTION TUBE {OPT.) | 2
13 | 0560020 SPRING NUT 1/4"-20 NC. 4
14 | 0OQ5-0608 MC—40 FRONT PANNEL ASSEMBLY 1
15 | 081-0264 | SCREW 1/4°-20 NC, X 2 PAN PHIL, 5/5 [ 4
16 | 005-0481 COVER ASSEMBLY 1
17 | 058-0030 SPACERS 2
18 | 005-0365 FILLER PLATE ASSEMBLY 2
19 | 005—0037 STAND ASSEMBLY (OPT.) 1
(]
(-
Il
NOTE: o
— USE THIS DRAWING ALONG '8}
WITH DRAWING NO. D0S—0813 Ity
TO ASSEMBLE THE MACHINE. —_
NO PARTICULAR ORDER SHOWN.
T 350D ol SIPROMAC
FMRT H g
MC—40 FRONT VIEW ASSEMBLY S raee Ganioa "M




8.1

¢190—G00!

ITEM ] PART § DESCRIPTION av.
1 D04--0229 VACUUM 350 PRE—ASSEMEALY 1
2 | 004—0445 MC-—-40 FRONT PANNEL PRE-ASS'Y 1
3 | 0050268 COVER ASSEMBLY 1
4 | ————— . CONDENSATOR 1
5§ —-— LOCK WASHER 1/%2" 1
6 | —m———— HEX. HALF NUT t/2°-13 NC. 1
7 |ose-0015| EYE 80T f1/€ =20 NC. X 5 5/5 | 2
a | 001-1337 SPRING SUPPORT 2
0510180 | HEX, BOLT 1/4'—20 NC. X 1/2' S/S 4
10 | 051-0%580 HEX. NUT 1/4°-20 NC. $/S 18
11 | 002-0024 HINGE BLOCK 2
12 | 051—-0251 | SCREW l/#'—?ﬂ NC. X 1 1/2' SKT CAP S/S 4
13 | 051-0740 FLAT WASHER 1/4" 16
i4 | 004—-0261 LIMIT SWITCH ASSEMBLY 1
15 | O02-0022 FEET 4
18 1 051-0250] HEX. BOLT 1/4'—20 NC. X 1 1/2' S/S 4
17 | 0510581 | HEX. NUT 1/4'-20 NC. NYLON. LOCK S/S [
18 | 004-0042 ELECTRICAL SUPPORT PRE-ASS'Y 1
19 | 051-0190 | HEX. ROLT 1/4'—20 NC. X 3/8 S/s| 2
20 | 056—-0002 SPRING NUT 1/4'—-20 NC. 4
21 | 08510185 | SCREW 1/4'-20 NC, X 1/1' PAN PHIL, 5/5 4
22 | 004-0446 REAR PANMEL PRE-ASSEMBLY 1
e 350 | SIPROMAC
' . [P i+ o ST-ERMAN DE GRANTHAW,
NOTE! st 1iis orawmne ALONG MC—40 REAR VIEW ASSEMBLY | anr QUEBEC CANADA
WITH DRAWING NO, D05-0B10  [mes ™ 3
| | TO ASSEMBLE THE MACHINE T vy
A e o I pees ] NO PARTICULAR ORDER SHOWN, 005_061 2




- §

1TEM PART § DESCRIPTION .
| | 004-0230 VACUUM 350D PRE-ASSEMALY
2 | C04-0445] MC—40 FRONT PANNEL PRE=ASS'Y

19 } 051-0190 | HEX. BOLT 1/4"-20 NC. X 3/4° $/S

ar,
1
3
3 | oo5-0481 COVER ASSEMBUY 1
I I — ] CONDENSATOR 1
CY e —— LOCK WASHER 1/7 1
LI ——— HEXL HALF NUT 1/7 —13 NC. 1
7 | 0560015 | EYE BOLT §1/4-20 NC. X T S/5 | 2
8 [ooi—1337 SPRING SUPPORT 2
@ |os1-0180 | HEX, BOLT 1/#-20 NC. X 177 S/5| 4
10 | 051-0580 HEX. NUT 1/4 20 NC. §/5 18
11 | 002—co24 HINGE_BLOCK 2
12 | 051-0251 | SCREW 1/4°~20 NC. X 1 1/Z SKT W S/5] 4
13 | 0s1-0740 FLAT WASHER 1/4" 18
14 | 004—0281 LIMIT SWITCH ASSEMBLY 1
15 | 002-0022 FEET 4
16 | 051-0250 | HEX. BOLT 1/#-20 NC. X | 1/7 5/S | ¢
17 | 051-0581 [ HEX. NUT 1/4 20 NC. NYLON LOCK S/5 | &
18 | 004-0042| ELECTRICAL SUPPORT PRE-ASSY | 1
2
4
4
1

20 | 0560002 SPRING NUT 1/4 —20 NC.
21 | 051-0185 | SCREW 1/#°~20 NC. X 1/7 PAN PHL $/5
22 [ 004-0446|  REAR PANNEL PRE—ASSEMBLY
WACHNE METRC [ ]
350D AT |57 | SIPROMAC

0 & 008

. « TART .
- NOTE: o s orawme aLone MC—40 REAR VIEW ASSEMBLY
‘ © WITH DRAWING NO. 0050811  [moe
TO ASSEMBLE THE MACHINE

AR

LET. { NODIFICATION

NQ PARTICULAR ORDER SHOWM.
DATE | T |

¢190—-5600!



0¢

MOIFICATION

| oaTE

}
[ wr_]

o
/

iTEM | PART § DESCRIATION ar.
1 | 004—0445]| MC—40 FRONT PANNEL PRE—ASSY | 1
2 | 051-0002 | SCREW 440 X 1 1/4 FLAT SiOT S/5| 4
3 {051-0540 HEX. NUT $4-40 S/5 []
4_| 058-0120 | CPVC SPACER 0.120° X 1/4 X 5/8° | 4
.. (POSMCN OF TEM 6) 5 | 033-3000 MC—40 DIGITAL P.C. BOARD 1
. 8 | 178-0006 | SWLICONE RUBEER 2/8° X 3/% X 140 |
‘/ 7 |o033-0ais MC—-40 KEYBOARD "SIPROMAC" t
' 8 |oas- MC—-40 KEYBOARD "OPTION® 1
143 INT.
(POSIMON OF TEM 6)
"~ USE "BLACK MAX' ADHESVE
/ TO INSTALL ITEM @
/..‘ POSITION CAREFULLY
IN_REGARDS TO
+. OPENINGS IN ITEM
r! .\'\__\

6090—-G00!




1e

S5Y00—G00!

I'TEM PART # DESCRIPTION ar.
1 | 005—0267 SEAL BAR PRE—ASSEMBLY 1
2 | o02-0s08 SEAL BAR SUPPORT (TABLE) .
3 ] 051-0256 | CAP HEX. SKT. BOLT 1/4°-20 NC X/ §/5] 3
4 | 0011952 EXTERIOR BELLOWS COVER 1
THIS SIDE OF SEAL BAR 5 | 0031953 INTERIOR BELLOWS COVER 1
10 FI FLUSH W/ SUPPORT 6 | 001-0260 SEAL BAR GUIDE 2
7 | 051-0250 [HEX. BOLT 1/4°—20 NC. X 1 1/2" S/S| 4
8 | 051-0230 [HEX, BOLT 1/4-20 NC. X 1 1)¢ $/5)] 2
9 | 0510581 | HEX. NUT 1/4"—20 NC. NYLON LOCK S/S| 6
10 | 051-0740 FLAT WASHER 1/4 S/S 8
11 ] 0380230 | WRNG 0UCT ¥/ AWESNE BADONG (0.35° X 05 X 47) PC| 1
NOTE: arv ror one
SEAL BAR ONLY
SEE LIST
. 420 4
350D 2
350 \
. MACHINE ] QTY
MACHINE METRC NoH
350, 3500 & 420A [=V% 'y eyl SIPROMAC
PART .ﬂ: .@“ ST-GERWNAIM DE ORAMTHAM
o Y T T A T T T D . SEAL BAR ASSEMBLY W/ SUPPORT s sex™y o o QUEBEC CANADA
D |LOWEREG BOLT HOLES 97-09-08] AP i ——— e —— Al ["sEE usT
4
LET,

Y

AECRAWN/ MODIF, A-0218 97-08-28| AP. W A PROVENCHER[™™ 97-08-24 [N
. MODIFICATION DATE INT. i : L, 0 O 5 - O 0 4‘6




'

PART § OESCRIPTION
002-0015 | SEAL BAR

002-0031 | CONNECTOR

039-0200 | SEAUNG ELEMENT

052-0395 | SET SCREW 1/4"-20 X 5/16° {OVAL POINT)
052-0250 | SCREW $8-32 % 1 1/2" RND SLOT BRASS
0510550 | NUT §8-32 §/s

176-0200 | TEFLON TAPE (55) ADHESIVE
027-0400 | CONNECTOR ADAPTOR

g

o~ o |on | fofpa =
Nl=talnaislmin]=

QTY SHOWN IS
FOR ONE BAR
SEE LIST FOR QTYv.

CUT OFF HEAD ' ‘ 4204 *
OF SCREW AFTER

. 3500 2
- ASSEMBLING 350 :

—— - MACHINE ary
g WETNE

350, 350D & 420A [rs [Fm | SIPROMAC
ART * |8 =

. |7SEAL BAR PRE-ASSEMBLY |, SuE s st-comuam o o
(o - BT IEEEE usT
MAT r———

£9¢0—500!

C_[REDRAWN/ MODIF. A-D218 le7-os-03] ap. ]
=4 MODIFICATION ] pare | wr |




g3

ITBd | PART § __DESCRPTION - ar.]
1 | 005-0382 SEAL BAR PRE-ASSEMBLY 1
2 | 002-0809 SEAL BAR SUPPORT (TABLE) - 1 .
3 | 0510258 |CAP HEX. SKT. BOLT 1/4'-20 NC X 1 e shsl Y
4 | 001-1952 EXTERIOR BELLOWS COVER 1
THIS SIDE OF SEAL BAR 5 | 001-1953 INTERIOR BELLOWS COVER - 1
TO FIT FLUSH W/ SUPPORT 68 | 001-0269 SEAL BAR GUIDE 2
7 | 051-0250 [HEX. BOLT 1/4°—20 NC. X 1 1/2° 5/8] 4
8 |061-0230 | HEX. BOLT 1/4 =20 NC. X 1 1/4 5/5] 2
9 ] 0510581 | HEX. NUT 1/4"-20 NC. NYLON LOCK 5/5]8
10 | 051-0740 FLAT WASHER §/4 S/S 8
11 ] 038-0230 mmnjmmwtuxmm 1
CAUTION - CUTTING “
ELEMENT THIS SIDE
NOTE! a1y ror one
SEAL BAR ONLY
SEE LIST
=3
|
Ch
11
4204 4 8
3300 | 2 icn
e -] 1 i
300 1
'TB-AQ...C.UI__QE[LQN."‘ _ _ MACHINE QTY
BACHNE . wmc eH .
300, 350, 350D & 420A |"fg |u7ek | SIPROMAC .
.y PRt v 13-\ H 2 S
=
¢ 70060 356 Ton—08-33] LW, SEAL BAR ASSEMBLY W/ SUPPORT/|m s exd™ o e QUEBEC CANADA
8 _[4206 ADDED/ MODIF. A-0217 |a7—c9-08] _Ap. S —
A |LOWERED BOLT HOLES |a7-08-00] AP,
LET. MODIFICATION | pare INT,




ve

PART § DESCRIPTION

[-]
Ead

002-0015 | SEAL BAR

002—-0031 | CONNECTOR

0300230 | CONVEX SEALING ELEMENT
039-0270 | “T" PROFILE CUTTING ELEMENT

052-0385 | SET SCREW 1/4°=20 X 5/16° (OVAL POINT)
052—0250 | SCREW #8-32 X 1 1/2° RND SLOT BRASS

051-0550 |NUT ga—az s/5
176-0200 | TEFLOW TAPE (55) ADHESIVE
027-0400 | CONNECTOR ADAPTOR

lDD‘-lOU!-h(dN"E

=l nfa|mf-]—={af—

QTY SHOWN IS
FOR ONE BAR
SEE LIST FOR QTY.

' 420A
CUT OFF HEAD

P

ASSEMBLING . =

¢8¢0—S00!

4
OF SCREW AFTER e
1

300
—BAG CUT OPTION- wAcie (arv
300, 350, 350D & 420A|%% | F% | SIPROMAC

as s
: | SEAL BAR PRE—ASSEMBLY |3, S &ism(ercomum or onnum
E_|ADDED 300 98-08-03] : Ly * el i I — R T
D | REDRAWN/ MWOOIF. A-0218 247-09-03] AP,

LET. MODIFICATION DATE T nO 0 5 - 0 3 8 2




€e

PART §

DESCRIPTION

r-]
~

002--0025

COVER

179-00035

COVER GASKET

Q76—0010

"0" RING

002-0026

UPPER SEAL BAR SPACER

004-0173

UPPER SEAL BAR ASS'Y

051-0286

SCREW 1/4"-20 NC. x 3 PAN PHIL §/S

[P TR X Py P

051-0740

FLAT WASHER 1/4" 5/

&

004-0021

COVER HINGE ASS'Y

051-0249

SCREW 1/£-20 NC. X 1 1/Z PAN PHL /S

051-0570

ACORN NUT 10-24 NC §/S

056--2500

U-BOLT 10-24 NC W/NUTS

077-0002

SPRING

051-0750

LOCK WASHER t1/4" §/5

:GE:EW““""""‘“”“Q

0510580

HEX. NUT 1/4°-20 NC 5/5

FNFNIIIN IS Y Y

9970—-G00"

MEM Lﬁ WAS 051-0204/ MEM Ja WAS 051-0250
FOR N.SF.

§7-11-17

REDRAWN /MODIFIED ITEM &

88-10-31

AP.

350

sz | SIPROMAC

COVER ASSEMBLY

ak
R
0 &
000 &

E

NOOFICATION

DATE

INT.

000 & 0Ny |ST-GERMAIN DE GRANTHAM]
18, OUEBEC CANADA




PART §

DESCRIPTION

002-0332

COVER

178-0005

COVER -GASKET

076-0010

"0" RING

002-0028

UPPER SEAL BAR SPACER

0040173

UPPER SEAL BAR ASS'Y

051-0286

SCREW 1/4'-20 NC. x 3' PAN PHIL $/5

051-0740

FLAT WASHER 1/4" §/5

004-0021

COVER HINGE ASS'Y

W]~ |o]enle{w|n]- 1A

051-~-0248

SCREW 1/4-20 NC. X 1 1/2" PAN PHIL §/S

i
=

051-0570

ACORN NUT 10—24 NC S/5

-
-

056—2500

U-BOLT 10—24 NC W/NUTS

ey
N

077-0002

SPRING

s
[£]

051-0750

LOCK WASHER 1/4° S5/

-
-

051-0580

HEX. NUT. 1/4"—20 NG S5/5

4-&»!04-0--;4-»-»-5'---_2

18%0—S00!

350D

Wi | i | SIPROMAC

COVER ASSEMBLY

.k

FETE W

50 & 008 |00 § o00m |ST-GERMAN DE
i ) QUEBEG CANADA

MEM J6 WAS C31-0284/ TTEM F9 WAS 054-0250[,, . _
c FOR N.SF. 87-11-171 M.L
B | REDRAWN MODIFIED ITEM 8 98-10-311 AP,

MODIAICATION

DATE

INT,




20



_006—-0115

JP4 o : NG @3 COVER SWTCH
| CABLE: 4 WIRES 22 AWG,SHIELDED
Sof 1] ||n 1 Q—— A ] \ 718
dol 2 | |IN2 2 WHIE ) NOT USED o 208 230 su_ﬂ
§o 3 IN3 3aQ RED NOT USED ! CONTROL !
GREEN [ TRANSFOQ, {
Mol 4 IN¢ 4 [15) Hilh V
I , \smzu:sn - , VeV 24v 24
PURPLE|PURPLE R I <
CABLE: 12 WIRES 20 AWG,UNSHIELDED FUSE | F3 | BDC—2
. FUSE | 74 | BDC—4
JP3/1] O] 10 B)IAC+10() GREY {ZEE
0| g oVAC— 9 (h——PURPLE |
’ S. A
o[ 8 | Il24vac-8——BROWN R, 2s
go 7 24VAC+7(B YELLOW {51
i .
éo 5 oUTS 5 o QRANGE Y}
g ol + | |loure 4 g CREEN m—,
of 3| |louts 3@ RED ,
0| 5 our2 2¢p WHITE
o 1 outt 1D BLACK -
MACHINE ~
MC— 40 VACUUM SINGLE CHAMBER SIPROMAC
' ' S
FOR PART NUMBERS FOR LETTERS (A) THRU (N) SEE FOLLOWING LST [yiw W VO G _AT? Q o,
LET. | MODIFICATION | ae | W APP., ATE 006— O‘] 15




1010—-0034

¥£00—-010

l' -m[ - Tag
YOVNYD 238300 'S’ NOILYTIVISNI LIX NOUD3PN SV?M

18 06 .

~NOILSA'NT SV NOITJ0- TINNVA INON 3AON3M
~NOIJdo OF=JA~ 'I8NL NOILDIMNI S¥D TIVISN! OL — ~TON

o

TINNYd LINOMd 3AONTY
'3EML NOULJAMN! SYD TIWISNI OL - .

v 8/¢ S¥¥yTI00 0DZ0-S0L | 21
AR 0i8 X (10d) "0t +/) X 'a0 /¢ JenL | osoo—-#0t | 11
3S0H »/L X JaNm /1 HOowdls | 0ozo-104 | ot
"dNOD'd'L B/C X LdNN #/| IHOWNIS | 950010}
$/5 "ON 0Z-4/1 INN "X3H 0850- 150
1dN_ #/1 AYM T IATVA OIONT1ZS | C100~901
1dN /| ¥Od LHOJdNS 3AWA SHE0-901
38NL NOUDINNOD NOUDIMNI SvO [ ¥8v0—B00
HYE NOLWI3MN| 5vD . Z¥008500
AENISSY~3td TINNYd Nv3y S¥r0—+00
ATEN3SSY TINNYA INOM4 Oy—ON | 8090-S00
AIBNISSY-36d OGT WNNIVA BZT0-+00
NOLL REDE30 # luvd

gl-[=l—[|r]|=]|~|a|~]~]~]~

ha.-un*mtnr\ﬂa

28




004—0173

‘LN

aivyg

NOLLYDUI00N n
'd¥ {Fi-11—-%8 Qose_0300v/NevemaN | g
's'l-N M F TONY _
m,;,%“g m“ —Re- "55 ?' ASSY-3Yd ¥v8 T¥3S ¥3ddn v
’ W ¥ 0 [ A
JVHNOYHJIS | =2y QOGE ® 0CT .
AlD 3NIHOYN
1 osg
z Qaose
AlD ¥4 1SN 335
“AING ¥vH
3ND MO4 ALLNYND
¥ S/S ON ¥Z-01f N[ 1250-150] &
¥ 5/5 .1 X ON ¥2-01f X3 L08 L¥i0—-150| ¥
} Y3BENY YvE W3S ¥iddn| L6Z0~H0D £
4 H0ddNS ¥ve W3S ¥iddn | 9600—100]
1 HYB W3S M3ddn | 22£0-Z00] |
‘L NOWL oS 30 . f ivvd [AEL

27



ELECTRICAL DRAWINGS PARTS LIST

MODEL.: 350 & 350D

A: VOLT PHASE PUMP HP
110 1 1
220 1 1

B,C & O: SEALING CONTACTOR: .
D: OPTIONAL GAZ SOLENOID VALVE:
E: VACUUM SOLENOID VALVE:
F: ATMOSPHERE SOLENOID VALVE:
G: BELLOWS SOLENOID VALVE:
H, 1, J: COVER SWITCH:
K:  SEALING TRANSFO.:
350 ONE SEAL BAR:
3500 TWO SEAL BAR:
L. RELAY & BASE:

RELAY:
J - BASE:

N: CONTROL TRANSFO.:

CONTACTOR OVERLOAD
0550020 053.8180
025-0020
106-0010
106-0030
106-0020 WITH PUMP: 1 HP
106-0070
026-0610

029-0014
028-0040

025-0600
025-0610

Omw-oo.o.ﬁ 029-0008, 029-0009, 029-0250

32

DAJG/86



BRI

e






4

| 007—-0022

DESCRIPTION Q.

ITEM | PART §
——————— - .
™ T INERT GAS ™ 1 | 108-0010 GAS VALVE 1
, | | 2 | 114~0280 VACUUM GAUGE 1
—NOTE:, | @ I GAS OPTION 3 | 106—-0070 BELLOWS VALVE 1
~FOR GAS INJECTION —
KIT INSTALLATION | N OI:‘JT | 4 106=-0020 ATMOSPHERE VALVE 1.
SEE DRAWING # I | 5 | 114-0147 PRESSURE REGULATOR 1
350: #010-0015 6| 1140245 PRESSURE GAUGE 1*
: $010-0026
3900: #010-002 }_ _} 7 | 114~0170 | PRESSURE REGULATOR SUPPORT |1°
——————— o OPTION
——= =2 Q)
] |
, =1
 __GAS INJECTOR | @
| BELLOWS b
1
I
| BELLOWS ]—1—?
GAS INECTOR |
AIR REGULATOR | 1 —
OPTION _ T J
I',_unms&:TmAumuuuorﬁPs:l Nf’
| A ©
| ki
! @_-...l
l ———
[ .
e Sy - ®
~NOTE:
—FOR AIR REGULATOR
OPTION KIT INSTALLATION
SEE DRAWNG PUMP
350 & 350D: 010-0030
350 & 350D SIPROMAC
ST-GERMAIN DE GRANTHAM,
PNEUMATIC N.T.S. | QUEBEC CANADA
mk CNC: SCALE ar 1
A_|RE~DRAWN §7=03-T1 | WL = M.LAVIGNE E: 97-03-11 [

—



